mtertek Report No.: 2411B1713SHA-001

Total Quality. Assured.
TEST REPORT

Channel Position T

Spectrum Analyzer 6 Spectrum Analyzer 7 Spectrum Analyzer 8
Channel Power SEM

Occupied BW
KEYSIGHT |Input. RF InputZ: 50 Q Atten: 10 dB Trig: Free Run Center Freq: 2.167500000 GHz
Coupling: AC Corrections: Off Gate: Off Avg|Hold: 100.00% of 100
Align: Auto Freq Ref: Int (S) IF Gain: Low Radio Std: None
NFE: Off
CF Step
Ref Lvi Offset 51.49 dB 2.700000 MHz
Ref Value 50.0 dBm Auto

Man

Disp Center 2.16750 GHz épan 27.000 MHz,

1001 pts
Ref Carrier Power
47.45dBm/ 25 MHz

Lower
S otz rooomiz zroowe 9% - (osh 00 6% - (ash
P ST 22 B [BE 3
RAT | Antenna Port | Channel Position | Modulation | Carrier BW (MHz) | RBW (kHz) | Limit (dBm)
NR-1C C B QPSK 30 300 -19.02
NR-1C C T QPSK 30 300 -19.02
Channel Position B

Spectrum Analyzer 6 Spectrum Analyzer 7 Spectrum Analyzer 8
Channel Power SEM Occupied BW
KEYSIGHT |Input. RF InputZ: 50 Q Atten: 10 dB Trig: Free Run Center Freq: 2.125000000 GHz
Coupling: AC Corrections: Off Gate: Off Avg|Hold: 100.00% of 100
Align: Auto Freq Ref: Int (S) IF Gain: Low Radio Std: None
NFE: Off

1€ Ref Lvl Offset 51.49 dB 3.200000 MHz
Scale/Div 10 dB Ref Value 50.0 dBm e

Man

Chan Det: Average, #Offs Det: Average i Span 32.000 MHz]
1001 pts

Ref Carrier Power
47.46 dBm / 30 MHz

Lower Upper
Start Freq Stop Freq integ BW dBm imit(dB) Freq (Hz) dBm  ALimit(dB) Freq (Hz)
0.0Hz  1.000 MHz 300.0 kHz -27.68 (-8.66) -25.00k -26.97 (-7.95) 5000k *

[# | oct30, 2024 [ wal (]| (OO % |
',‘ 4:39:54 PM J l:: L‘d 00 (¥ %
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iNntertek

Total Quality. Assured.

TEST REPORT

Spectrum Analyzer 1
SEM

KEYSIGHT |(';PU‘-I RF ac
oupling:
Align: Auto

Spectrum Analyzer 2
Channel Power

InputZ: 50 Q Atten: 16 dB
Cormections: Off

Freq Ref: Ext (S)

Channel Position T
Spectrum Analyzer 3
Channel Power
Center Freq: 2.162500000 GHz

Avg|Hold: 100.00% of 100
Radio Std: None

Trig: Free Run
Gate: Off
IF Gain: Low

Spectrum Analyzer 4
ied BW

Report No.: 2411B1713SHA-001

Meas Setup

+ £

Measurement Typ
Total Power Ref

NFE: Off

Reference Power
1 Graph

Scale/Div 10 dB

Ref Lvl Offset 51.49 dB

Measured Power
Ref Value 50.0 dBm

Manual Power

Meas
Standard

Total Power Ref
47.17 dBm Advanced
- siovel

Offset/Limits
Config Table

Disp Center 2.16250 GHz Span 37.000 MHz|

1001 pts
Ref Carrier Power
47.17 dBm/ 35 MHz

Upper
Start Freq Stop Freq integ BW dBm dBm  ALimit(dB) Freq (Hz)
0.0Hz  1.000 MHz 360.0 kHz -23.73 (4.71)  -25.00k -25.41 (-6.39) 3500k ™
| Nov 19, 2024 | ‘:: | (OO0 (= ”
3:47:16 PM | ) | | (O] D) [ 4

RAT | Antenna Port | Channel Position | Modulation | Carrier BW (Mz) RBW (kHz) | Limit (dBm)
NR-1C C B QPSK 35 360 -19.02
NR-1C C QPSK 35 360 -19.02

Channel Position B

Spectrum Analyzer 8
Occupied BW
Center Freq: 2.127500000 GHz

Avg|Hold: 100.00% of 100
Radio Std: None

Spectrum Analyzer 6
Channel Power

KEVSIGHT [npul R
oupling:
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Atten: 10 dB Trig: Free Run
Gate: Off

IF Gain: Low

CF Step
Ref Lvl Offset 51.49 dB 3.700000 MHz
Ref Value 50.0 dBm Auto
Man

Disp Center 2.12750 GHz Chan Det: Average, #Offs Det: Average Span 37.000 MHz

1001 pts
Ref Carrier Power
47.56 dBm / 35 MHz

Lower
it(dB) Freq (Hz) dBm
(-6.68) -20.00k -23.04

Upper
ALimit(dB) Freq (Hz)
(4.02) 45.00k *®

|[ wa| ([gd] (OO (% #
-:: % 0o 54

Start Freq Stop Freq
0.0Hz  1.000 MHz

£) | Oct30, 2024
¢ | 44434PM

integ BW dBm Al
360.0 kHz -25.70
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mtertek Report No.: 2411B1713SHA-001

Total Quality. Assured.
TEST REPORT

Channel Position T

Spectrum Analyzer 8
Occupied BW
Center Freq: 2.162500000 GHz

Avg|Hold: 100.00% of 100
Radio Std: None

Spectrum Analyzer 6
Channel Power

KEYSIGHT |(';PU‘-I RF ac
oupling:
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Atten: 10 dB Trig: Free Run
Gate: Off

IF Gain: Low
CF Step
3.700000 MHz

Auto
Man

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Disp Center 2.16250 GHz Span 37.000 MHz|

1001 pts
Ref Carrier Power
47.48 dBm / 35 MHz

Upper
Start Freq Stop Freq integ BW dBm dBm  ALimit(dB) Freq (Hz)
0.0Hz  1.000 MHz 360.0 kHz -23.23 (4.21)  -5.000k -26.28 (-7.26) 15.00k *
| 0ct30,2024 | ‘:: | (OO0 (= ”
. 4:48:08 PM ) | | (O] D) [ 4

RAT | Antenna Port | Channel Position | Modulation | Carrier BW (Mz) RBW (kHz) | Limit (dBm)
NR-1C C B QPSK 40 430 -19.02
NR-1C C QPSK 40 430 -19.02

Channel Position B

Spectrum Analyzer 3
Channel Power

Center Freq: 2.132500000 GHz

Avg|Hold: 100.00% of 100
Radio Std: None

Spectrum Analyzer 2
Channel Power

InputZ: 50 Q Atten: 16 dB
Cormections: Off

Freq Ref: Ext (S)

NFE: Off

Spectrum Analyzer 4

Occupied BW. Meas Setup v

Spectrum Analyzer 1
SEM

+ £

Measurement Typ
Total Power Ref

Reference Power

Trig: Free Run
Gate: Off
IF Gain: Low

KEYSIGHT Inpul RE
oupling:
Align: Auto

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Measured Power

Manual Power

Total Power Ref

47.11 dBm
Offset/Limits
Config Table

Meas
Standard

Advanced

Global

Disp Center 2.13250 GHz Chan Det: Average, #Offs Det: Average Span 47.000 MHz

1001 pts
Ref Carrier Power
47.11 dBm / 45 MHz
Lower
it(dB) Freq (Hz)
(246) -20.00k

Upper
ALimit(dB) Freq (Hz)
(-4.81)  325.0k ™

|[ wa| ([gd] (OO (% #
-:: % 0o 54

Start Freq
0.0 Hz

| Nov 19, 2024
3:50:19 PM |

dBm Al
-16.56

dBm
-23.83

Stop Freq
1.000 MHz

integ BW
430.0 kHz
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Report No.: 2411B1713SHA-001

iNntertek

Total Quality. Assured.

TEST REPORT

Spectrum Analyzer 1
SEM

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

5]

1 Graph

Scale/Div 10.0 dB

Center 2.1097850 GHz
#Res BW 43.000 kHz

Total Channel Power

Total Power Spectral Density

RO~ A ?

Spectrum Analyzer 6
Channel Power

KEVSIGHT [npul R
oupling:
Align: Auto

Start Freq
0.0 Hz

| Oct30, 2024
| 4:59:56 PM

Spectrum Analyzer 2
Channel Power

InputZ: 50 Q Atten: 10 dB
Comections: Off ~ #PNO: Fast
Freq Ref: Ext (S)

NFE: Off

-26.21 dBm / 430 kHz

-82.55 dBm/Hz

Nov 19, 2024
3:51:35 PM

Spectrum Analyzer 3
Channel Power
Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.
Avg|Hold:>100/
Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 40.00 dBm

#Video BW 130.00 kHz*

785000 GHz

Spectrum Analyzer 4
jed BW Frequency

Center Frequency
2.109785000 GHz
Span

860.00 kHz

CF Step

86.000 kHz

Auto
Man

Settings

Span 860 kHz
Sweep 1.00 ms (1001 pts),

ful (O] =~
o2 %00 X%

Channel Position T

Spectrum Analyzer 7
SEM

InputZ: 50 Q
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Atten: 12 dB

Ref Carrier Por
47.39 dBm / 40 MHz

Stop Freq
1.000 MHz

TTRFFCC Part 27_V1 © 2018 Intertek

integ BW
430.0 kHz

Spectrum Analyzer 8
Occupied BW
Trig: Free Run
Gate: Off
IF Gain: Low

Avg|Hold: 100.00% of 100
Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Chan Det: Average, #Offs Det: Average

Lower
it(dB) Freq (Hz)
(3.44) 0.0

dBm Al
-15.58

Page 126 of

Center Freq: 2.160000000 GHz

CF Step
4.200000 MHz

Auto
Man

Span 42.000 MHz]
1001 pts

pper
ALimit(dB) Freq (Hz)
(9.04) 0.0 | FY
|[ wal (1] (OO % 2|
‘--::I (%] |00 [# ]

dBm
-9.980

256



iNntertek

Total Quality. Assured.
TEST REPORT

Spectrum Analyzer 6
Channel Power

KEYSIGHT |nput: RF InputZ: 50 Q Atten: 10 dB
Coupling: AC Corrections: Off #PNO: Fast
Align: Auto Freq Ref: Int (S)

0 NFE: Off

Spectrum Analyzer 7
SEM

1 Graph
Scale/Div 10.0 dB

Center 2.1397850 GHz
#Res BW 43.000 kHz

Total Channel Power -26.73 dBm / 430 kHz

Total Power Spectral Density -83.06 dBm/Hz

R R ? s

Spectrum Analyzer 6
Channel Power

KEYSIGHT |nput: RF InputZ: 50 Q Atten: 10 dB
Coupling: AC Corrections: Off #PNO: Fast
@ Align: Auto Freq Ref: Int (S)
0 NFE: Off

Spectrum Analyzer 7
SEM

1 Graph
Scale/Div 10.0 dB

Center 2.1802150 GHz
#Res BW 43.000 kHz

Total Channel Power -26.42 dBm / 430 kHz

Total Power Spectral Density -82.75 dBm/Hz

SR ? e

TTRFFCC Part 27_V1 © 2018 Intertek

Spectrum Analyzer 8
Occupied BW

Trig: Free Run Center Freq: 2.139785000 GHz
Gate: Off Avg|Hold:>100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 40.00 dBm

#Video BW 130.00 kHz*

Spectrum Analyzer 8
Occupied BW

Trig: Free Run Center Freq: 2.180215000 GHz
Gate: Off Avg|Hold:>100/100
#IF Gain: Low Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 40.00 dBm

#Video BW 130.00 kHz*

Page 127 of 256

Report No.: 2411B1713SHA-001

Q Frequency
Center Frequency
2.139785000 GHz
Span

860.00 kHz

CF Step
86.000 kHz

Auto
Man

Span 860 kHz
Sweep 1.00 ms (1001 pts),

ful (O] =~
o2 %00 X%

Q Frequency

Center Frequency Settings
180215000 GHz

Span
860.00 kHz
CF Step

86.000 kHz
Auto

Span 860 kHz
Sweep 1.00 ms (1001 pts),

ful (O] =~
o2 %00 X%




iNntertek

Total Quality. Assured.
TEST REPORT

Report No.: 2411B1713SHA-001

RAT | Antenna Port

Channel Position | Modulation

Carrier BW (MHz)

RBW (kHz) | Limit (dBm)

NR-6C C

M QPSK

10

100 -19.02

Spectrum Analyzer 1
SEM

KEYSIGHT |nput RF
Coupling: AC
Align: Auto

| PASS
1 Graph
Scale/Div 10 dB

InputZ: 50 Q
Comections: Off
Freq Ref: Ext (S)
NFE: Off

|Disp Center 2.14500 GHz

2 Table

| Spectrum Analyzer 2
Channel Power

Channel Position M

Spectrum Analyzer 3
Channel Power

Center Freq: 2.145000000 GHz

Avg|Hold: 100.00% of 100
Radio Std: None

Atten: 16 dB Trig: Free Run
Gate: Off

IF Gain: Low

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Chan Det: Average, #Offs Det: Average

Ref Carrier Power

47.48 dBm / 70 MHz

Start Freg

19~ m?

Nov 26, 2024
2:44:48 PM |

TTRFFCC Part 27_V1 © 2018 Intertek

Stop Freq
1.000 MHz

Lower
ALimit(dB) Freq (Hz)
(-12.24) 1500k

Integ BW
100.0 kHz

dBm
-31.26

dBm

-30.98

Page 128 of 256

Spectrum Analyzer 4
Occupied BW.

Upper
ALimit(dB)
(-11.96)

Freq (Hz)

1750k *

‘::“ o

Meas Setup v S

s
'

+ B

Measurement Ty}

Settings
Total Power Ref v

Reference Power
Measured Power

Manual Power
Meas

Standard

Advanced

Global

s
Config Table

Span 72.000 MHz|
1001 pts

ag| (x>
LI0T] [




iNntertek

Total Quality. Assured.
TEST REPORT

Report No.: 2411B1713SHA-001

RAT | Antenna Port | Channel Position | Modulation | Carrier BW (MHz) | RBW (kHz) | Limit (dBm)
W-1C C B 64QAM 5 51 -19.02
W-1C C 64QAM 5 51 -19.02

Channel Position B

Spectrum Analyzer 1 Spectrum Analyzer 2
SEM Channel Power
Alten: 16 dB

Spectrum Analyzer 3
Channel Power
InputZ: 50 Q
Cormections: Off
Freq Ref: Ext (S)
NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Coupling: AC

KEYSIGHT |Input: RF
> Align: Auto

Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Disp Center 2.115000 GHz Chan Det: Average, #Offs Det: Average

Ref Carrier Power
45.93 dBm / 10 MHz
Lower

ALimit(dB) Freq (Hz)
(2.22) 0.0

Start Freq
0.0 Hz

,‘ )

dBm
-16.80

Stop Freq
1.000 MHz

integ BW
51.00 kHz

Nov 19, 2024
3:32.46 PM |

Spectrum Analyzer 2
Channel Power

InputZ: 50 Q Atten: 10 dB
Comections: Off ~ #PNO: Fast
Freq Ref: Ext (S)

NFE: Off

Spectrum Analyzer 3

Spectrum Analyzer 1
SEM Channel Power

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Trig: Free Run
Gate: Off
#IF Gain: Low

Avg|Hold:>100/100
Radio Std: None

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 51.49 dB
Ref Value 40.00 dBm

Center 2.10997450 GHz
#Res BW 5.1000 kHz

#Video BW 16.000 kHz*

Total Channel Power -26.88 dBm / 51.0 kHz

Total Power Spectral Density -73.85 dBm/Hz

Nov 19, 2024
3:40:36 PM

RO~ A ?

TTRFFCC Part 27_V1 © 2018 Intertek

Center Freq: 2.115000000 GHz
Avg|Hold: 100.00% of 100

Center Freq: 2.109974500 GHz

Spectrum Analyzer 4
ied BW

+ £

Measurement Typ
Total Power Ref

Reference Power

Meas Setup

Measured Power

Manual Power

Total Power Ref

45.93 dBm
Offset/
Config Table

Meas
Standard

Advanced

Global

Span 12.000 MHz|
1001 pts

Upper
ALimit(dB) Freq (Hz)
(-16.98) 2500k ™
|[ wa| ([gd] (OO (% #
-:: %) 00 ¥ 4

dBm
-36.00

Spectrum Analyzer 4

Occupied BW. Frequency

Center Frequency
2.109974500 GHz
Span

102.00 kHz

CF Step
10.200 kHz

Auto
Man

Span 102 kHz
Sweep 4.87 ms (1001 pts),

ful (O] =~
o2 %00 X%
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iNntertek

Total Quality. Assured.
TEST REPORT

Report No.: 2411B1713SHA-001

Channel Position T

Spectrum Analyzer 1 Spectrum Analyzer 2
SEM Channel Power
Alten: 16 dB

Spectrum Analyzer 3
Channel Power
InputZ: 50 Q
Coupling: AC Corrections: Off
Align: Auto Freq Ref: Ext (S)
0 NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

KEYSIGHT |[nput RF
G Radio Std: None

1 Graph
Scale/Div 10 dB

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Disp Center 2.150000 GHz

Ref Carrier Power
46.13 dBm / 10 MHz

Start Freq
0.0 Hz

) | Nov 19,2024

Stop Freq
1.000 MHz

integ BW dBm

51.00 kHz -28.48 (-9.46) -10.00k

3:38:10 PM |

Spectrum Analyzer 2 Spectrum Analyzer 3
Channel Power Channel Power

InputZ: 50 Q Atten: 10 dB Trig: Free Run
Comections: Off ~ #PNO: Fast Gate: Off
Freq Ref: Ext (S) #IF Gain: Low
NFE: Off

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Avg|Hold:>100/100
Radio Std: None

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 51.49 dB
Ref Value 40.00 dBm

Center 2.15502550 GHz
#Res BW 5.1000 kHz

#Video BW 16.000 kHz*

Total Channel Power -26.62 dBm / 51.0 kHz

Total Power Spectral Density -73.70 dBm/Hz

1[AF (7] s

TTRFFCC Part 27_V1 © 2018 Intertek

Center Freq: 2.150000000 GHz
Avg|Hold: 100.00% of 100

Center Freq: 2.155025500 GHz

Spectrum Analyzer 4
jed BW Frequency

+ £

Center Frequency
2.150000000 GHz
CF Step

1.200000 MHz

Auto
Man

Span 12.000 MHz]
1001 pts

Upper
dBm  ALimit(dB) Freq (Hz)
-16.99 (2.03) 0.0 | FY

[ wal (]| (OO % |
vin W) 00 X

Spectrum Analyzer 4
Occupied BW

+ £

Center Frequency
155025500 GHz

Span
102.00 kHz
CF Step

10.200 kHz

Auto
Man

Frequency

Span 102 kHz
Sweep 4.87 ms (1001 pts),

ful (O] =~
o2 %00 X%
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mtertek Report No.: 2411B1713SHA-001

Total Quality. Assured.
TEST REPORT

RAT | Antenna Port | Channel Position | Modulation | Carrier BW (MHz) | RBW (kHz) | Limit (dBm)

W-6C C M 640QAM 5 51 -19.02

Channel Position M

Spectrum Analyzer 3
Channel Power

Spectrum Analyzer 1

| Spectrum Analyzer 2
SEM

Channel Power

Spectrum Analyzer 4

Occupied BW Meas Setup

+ B

KEYSIGHT /nput RF Input Z: 50 0
C

oupling: AC

Comections: Off

Atten: 16 dB Trig: Free Run

Gate: Off

Center Freq: 2.132500000 GHz
Avg|Hold: 100.00% of 100

Align: Auto
| PASS
1 Graph
Scale/Div 10 dB

Freq Ref: Ext (S)
NFE: Off

IF Gain: Low Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

| Disp Center 2.13250 GHz Chan Det: Average, #Offs Det: Average

Ref Carrier Power
47.77 dBm / 45 MHz

2 Table

Lower
ALimit(dB) Freq (Hz)
(-16.93) 1250k

Start Freg

9l ?

dBm
-35.95

Stop Freq
1.000 MHz

Integ BW
51.00 kHz

Nov 26, 2024
2:41:20 PM

TTRFFCC Part 27_V1 © 2018 Intertek

Measurement Type | gattings
Total Power Ref
Reference Power Carrier

Measured Power

Manual Power

Meas
Standard

Total Power Ref
47.77 dBm Advanced
- Slevel

Offsef
Config Table

Span 47.000 MHz|
1001 pts

Upper
ALimit(dB)
(-15.93)

dBm
-34.95

Freq (Hz)
4700k ™

| (30 (OO (%~
|loda W 0 123
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mtertek Report No.: 2411B1713SHA-001

Total Quality. Assured.
TEST REPORT

RAT | Antenna Port | Channel Position | Modulation | L Carrier BW (MHz) | RBW (kHz) | Limit (dBm)

SA+L C B 640QAM 10 2/100 -19.02

SA+L C T 640AM 10 2/100 -19.02

Channel Position B

Spectrum Analyzer 6 Spectrum Analyzer 7
Channel Power SEM
KEYSIGHT |Input. RF InputZ: 50 Q Alten: 12 dB Trig: Free Run Center Freq: 2.125000000 GHz
Coupling: AC Corrections: Off Gate: Off Radio Std: None
Align: Auto Freq Ref: Int (S) IF Gain: Low
NFE: Off
CF Step
Ref Lvi Offset 51.49 dB 3.200000 MHz
Ref Value 45.0 dBm Auto

Man

Disp Center 2.12500 GHz ) Chan Det: Average, #Offs Det: Average §pan 32.000 MHz|
1001 pts
Ref Carrier Power
47.09 dBm /30 MHz

Lower Upper
Start Freq Stop Freq integ BW dBm  ALimit(dB) Freq (Hz) dBm  ALimit(dB) Freq (Hz)
0.0Hz  1.000 MHz 100.0 kHz 8.407 (27.43) 0.0 -27.87 (-8.85) 00| ™

| Oct31,2024 ‘:: Eﬁ ool %~

e | 11:33:23AM el| (IO [# %

Spectrum Analyzer 7 +
Channel Power SEM

KEYSIGHT |Input. RF InputZ: 50 Q Atten: 10 dB Trig: Free Run Center Freq: 2.109900000 GHz
Coupling: AC Corrections: Off #PNO: Fast Gate: Off Radio Std: None
Align: Auto Freq Ref: Int (S) #IF Gain: Low

0 NFE: Off

1€ Ref Lvl Offset 51.49 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

Center 2.109900000 GHz #Video BW 620.00 Hz
#Res BW 200.00 Hz

Total Channel Power -39.08 dBm /2.00 kHz
Total Power Spectral Density -72.09 dBm/Hz

Oct 31, 2024 | ] |00 (= ”
q (‘s - ? 11c:34:37AM / ‘:: L‘.’_—I OI0) (¥ %
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Report No.: 2411B1713SHA-001

iNntertek

Total Quality. Assured.
TEST REPORT

Channel Position T

Spectrum Analyzer 6

Channel Power

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Atten: 12dB Trig: Free Run
Gate: Off

IF Gain: Low

Center Freq: 2.170000000 GHz
Radio Std: None

CF Step
2.200000 MHz

Auto
Man

Ref Lvl Offset 51.49 dB
Ref Value 50.0 dBm

Disp Center 2.17000 GHz épan 22.000 MHz,

1001 pts

Chan Det: Average, #Offs Det: Average

Ref Carrier Power
47.42 dBm / 20 MHz

Lower
ALimit(dB) Freq (Hz)
(-9.98) 0.0

Upper
ALimit(dB) Freq (Hz)
(-12.86) 1500k *
|[ wal (1] (OO % 2|
Sl Slims) Ay

Start Freq
0.0 Hz

£) | Oct31,2024

q (‘3 - C 11:50:29 AM
Antenna Port

Stop Freq
1.000 MHz

integ BW
100.0 kHz

dBm
-29.00

dBm
-31.88

RAT Channl Position | Modulation | L Carrier BW (Mz) RBW (kHz) | Limit (dBm)
IB+L C B 64QAM 10 100 -19.02
IB+L C 64QAM 10 100 -19.02

Channel Position B

Spectrum Analyzer 6

Channel Power

KEYSIGHT |[nput RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Atten: 12 dB

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.115000000 GHz
Radio Std: None

1 Graph
Scale/Div 10 dB

Disp Center 2.115000 GHz

Ref Carrier Power
47.44 dBm / 10 MHz

Start Freq
0.0 Hz

| Oct31, 2024
¢ | 12:00:18PM

Stop Freq
1.000 MHz

TTRFFCC Part 27_V1 © 2018 Intertek

integ BW
100.0 kHz

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Chan Det: Average, #Offs Det: Average

Lower
ALimit(dB) Freq (Hz)
(-8.92) 0.0

dBm
-27.94

Upper
ALimit(dB) Freq (Hz)
(-7.81) 0.0

dBm
-26.83

CF Step
1.200000 MHz

Auto
Man

Span 12.000 MHz]
1001 pts

|[ wal (1] (OO % 2|
‘--::I (%] |00 [# ]
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iNntertek

Total Quality. Assured.
TEST REPORT

Channel Position T

Spectrum Analyzer 6
Channel Power

KEYSIGHT |[nput RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q Atten: 12dB
Cormections: Off
Freq Ref: Int (S)

NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.175000000 GHz
Radio Std: None

1 Graph
Scale/Div 10 dB

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Disp Center 2.175000 GHz Chan Det: Average, #Offs Det: Average

Ref Carrier Power
47.54 dBm / 10 MHz

Lower
ALimit(dB) Freq (Hz)
(-8.85) 0.0

Upper
ALimit(dB) Freq (Hz)
(-7.57) 0.0

Start Freq
0.0 Hz

£) | Oct31,2024
12:03:14 PM

Stop Freq
1.000 MHz

integ BW
100.0 kHz

dBm
-27.87

dBm
-26.59

IR

Report No.: 2411B1713SHA-001

CF Step
1.200000 MHz

Auto
Man

Span 12.000 MHz]
1001 pts

|[ wal (1] (OO % 2|
B Sl imin] Ay

RAT Antenn Port Chanel Position | Modulation | L Carrier BW (MHz) RBW (kHz) | Limit (dBm)
GB+L C B 64QAM 10 100 -19.02
GB+L C 64QAM 10 100 -19.02

Channel Position B

Spectrum Analyzer 6
Channel Power

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM
InputZ: 50 Q Atten: 12dB
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.115000000 GHz
Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Disp Center 2.115000 GHz Chan Det: Average, #Offs Det: Average

Ref Carrier Power
47.54 dBm / 10 MHz

Lower
ALimit(dB) Freq (Hz)
(-0.91) 0.0

Upper
ALimit(dB) Freq (Hz)
(-0.25) 0.0

Start Freq
0.0 Hz

| Oct31, 2024
¢ | 12:06:29PM

Stop Freq
1.000 MHz

integ BW
100.0 kHz

dBm
-19.93

dBm
-19.27
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CF Step
1.200000 MHz

Auto
Man

Span 12.000 MHz]
1001 pts
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Report No.: 2411B1713SHA-001

Channel Position T

Spectrum Analyzer 6
Channel Power

KEYSIGHT |[nput RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q Atten: 12dB
Cormections: Off
Freq Ref: Int (S)

NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Center Freq: 2.175000000 GHz

CF Step
1.200000 MHz

Auto
Man

Disp Center 2.175000 GHz

Ref Carrier Power
47.59 dBm / 10 MHz

Start Freq
0.0 Hz

Stop Freq
1.000 MHz

integ BW
100.0 kHz

Chan Det: Average, #Offs Det: Average

Lower
ALimit(dB) Freq (Hz)
(-0.42) 0.0

dBm
-19.44

Span 12.000 MHz]
1001 pts

Upper
ALimit(dB) Freq (Hz)
(-0.38) 0.0

dBm
-19.40

& [ [l [7] e , |2 H 4
RAT | Antenna Port | Channel Position | Modulation | L Carrier BW (MHz) | RBW (kHz) | Limit (dBm)
GB+L C B 640AM 15 150 -19.02
GB+L C 640AM 15 150 -19.02

Channel Position B

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Spectrum Analyzer 2
SEM

InputZ: 50 Q Atten: 12dB
Cormections: Off

Freq Ref: Ext (S)

W NFE: Off
1 Graph

Scale/Div 10 dB

Disp Center 2.12000 GHz

Ref Carrier Power
47.76 dBm / 20 MHz

Start Freq
0.0 Hz

| Nov 19, 2024
| 35522PM

Stop Freq
1.000 MHz

integ BW
150.0 kHz

TTRFFCC Part 27_V1 © 2018 Intertek

Trig: Free Run
Gate: Off
IF Gain: Low

Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Chan Det: Average, #Offs Det: Average

Lower
ALimit(dB) Freq (Hz)
(-4.09) 0.0

dBm
-23.11

Center Freq: 2.120000000 GHz

CF Step
2.200000 MHz

Auto
Man

Span 22.000 MHz]
1001 pts

Upper
ALimit(dB) Freq (Hz)
(-13.15) 2150k *®
|[ wal (1] (OO % 2|
‘--::I (%] |00 [# ]

dBm
-32.17
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Channel Position T

Spectrum Analyzer 6
Channel Power

KEYSIGHT |[nput RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM

InputZ: 50 Q
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Atten: 12dB Trig: Free Run
Gate: Off

IF Gain: Low

Center Freq: 2.172500000 GHz
Radio Std: None

CF Step
1.700000 MHz

Auto
Man

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Span 17.000 MHz]
1001 pts

Disp Center 2.172500 GHz

Ref Carrier Power
47.84 dBm / 15 MHz
Upper
ALimit(dB) Freq (Hz)
(-3.89) 00 *®

Start Freq
0.0 Hz

Stop Freq
1.000 MHz

integ BW
150.0 kHz

dBm
-22.93

dBm
-22.91

B [ [l [7] e , |2 H 4
RAT | Antenna Port | Channel Position | Modulation | L Carrier BW (MHz) | RBW (kHz) | Limit (dBm)
GB+L C B 640AM 20 200 -19.02
GB+L C 640AM 20 200 -19.02

Channel Position B

Spectrum Analyzer 6
Channel Power

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Spectrum Analyzer 7
SEM
InputZ: 50 Q Atten: 12dB
Cormections: Off
Freq Ref: Int (S)
NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.120000000 GHz
Radio Std: None

CF Step
2.200000 MHz

Auto
Man

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Span 22.000 MHz]
1001 pts

Disp Center 2.12000 GHz Chan Det: Average, #Offs Det: Average

Ref Carrier Power
47.89 dBm / 20 MHz

Start Freq

Stop Freq
1.000 MHz

| Oct31, 2024
| 12:13:24 PM

0.0 Hz

TTRFFCC Part 27_V1 © 2018 Intertek

integ BW
200.0 kHz

Lower
ALimit(dB) Freq (Hz)
(-6.85) 0.0

dBm
-25.87

Upper
ALimit(dB) Freq (Hz)
(-5.95) 0.0

dBm
-24.97

|[ wal (1] (OO % 2|
‘--::I (%] |00 [# ]
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Channel Position T

Spectrum Analyzer 6 Spectrum Analyzer 7
Channel Power SEM

KEYSIGHT |Input. RF InputZ: 50 Q Alten: 12 dB Trig: Free Run Center Freq: 2.170000000 GHz
Coupling: AC Corrections: Off Gate: Off Radio Std: None
Align: Auto Freq Ref: Int (S) IF Gain: Low
NFE: Off
CF Step
Ref Lvi Offset 51.49 dB 2.200000 MHz
Ref Value 55.0 dBm Auto

Man

Disp Center 2.17000 GHz . Chan Det: Average, #Offs Det: Average i Span 22.000 MHz]
1001 pts
Ref Carrier Power
47.90 dBm / 20 MHz
Lower Upper
Start Freq Stop Freq integ BW dBm  Alimit(dB) Freq (Hz) dBm  ALimit(dB) Freq (Hz)
00Hz 1000MHz 2000kHz 2629  (-6.27) 0.0 2535 (-6.33) 00 *®

Y | Oct31, 2024 |[ wal (1] (OO % 2|
q (‘3 - ', 12c:16:13PM ‘.l::I [,

| : . %) 00 ¥ %
RAT Antenna Port Channel Modulation W/L Carrier BW (MHz) | RBW (kHz) | Limit (dBm)
Position
W+SA+L C B 64QAM 5 51 -19.02
W+SA+L C T 640AM 5 51 -19.02

Channel Position B

Spectrum Analyzer 6

Channel Power

KEYSIGHT |Input. RF InputZ: 50 Q Alten: 12 dB Trig: Free Run Center Freq: 2.145000000 GHz

Coupling: AC Corrections: Off Gate: Off Radio Std: None
@ Align: Auto Freq Ref: Int (S) IF Gain: Low
NFE: Off
CF Step
Ref Lvi Offset 51.49 dB 7200000 MHz
Ref Value 55.0 dBm Auto
Man

Disp Center 2.14500 GHz i . Chan Det: Average, #Offs Det: Average i Span 72.000 MHz]
1501 pts

Ref Carrier Power
46.65 dBm / 70 MHz

Lower Upper
Start Freq Stop Freq integ BW dBm  Alimit(dB) Freq (Hz) dBm  ALimit(dB) Freq (Hz)
0.0Hz  1.000 MHz 51.00 kHz -20.37 (-1.35) 0.0 -28.60 (-9.58) 0.0

Y | Oct31, 2024 |[ wal (1] (OO % 2|
q (‘3 - ?‘12(::20255PM ‘-l::f L‘d O00] # %
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Spectrum Analyzer 6

Channel Power

KEYSIGHT |Input: RF
Coupling: AC
Align: Auto

Disp Center 2.14500 GHz

Channel Position T

Spectrum Analyzer 7
SEM

InputZ: 50 Q Atten: 12dB
Cormections: Off
Freq Ref: Int (S)

NFE: Off

Trig: Free Run
Gate: Off
IF Gain: Low

Center Freq: 2.145000000 GHz
Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Ref Carrier Power
46.74 dBm / 70 MHz

7.200000 MHz

Auto
Man

Span 72.000 MHz]
1501 pts

StartFreq  StopFreq  Integ BW. dBm Al Lﬂfﬁ@; Freq (Hz)
0.0Hz  1.000 MHz 51.00 kHz -20.53 -29.23 (-10.21) 00 *®
(P Bdn |22 55 2T
RAT Antenna Port Channel Modulation NR/L Carrier BW RBW Limit
Position (MHz) (kHz) (dBm)
2NR+2L+25A C M QPSK/64QAM 5 51/2 -19.02
Channel Position M

Spectrum Analyzer 6
Channel Power

KEYSIGHT |nput RF

Coupling: AC
)
| PASS

Align: Auto

Disp Center 2.14500 GHz

Start Freg

2ille -jf

TTRFFCC Part 27_V1 © 2018 Intertek

Spectrum Analyzer 7

SEM
InputZ: 50 Q
Comections: Off
Freq Ref: Int (S)
NFE: Off

-+

Center Freq: 2.145000000 GHz
Radio Std: None

Atten: 12 dB Trig: Free Run
Gate: Off

IF Gain: Low

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

Ref Carrier Power

46.70dBm / 70 MHz

Lower

it(@B) Freq (Hz)
(-11.90) 0.0

dBm
-30.92

Stop Freq
1.000 MHz

Integ BW

0.0 Hz 51.00 kHz

? | Oct 31, 2024
s | 12:26:59 PM

-31.56
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(-12.54)

7.200000 MHz

Auto
Man

Span 72.000 MHz|
1501 pts

Freq (Hz)

0.0
x|
AN

e
|win W OO
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RAT Antenna Port Channel Modulation NR/L Carrier BW RBW Limit
Position (MHz) (kHz) (dBm)
2NR+2W+2L C M QPSK/64QAM 20 51 -19.02

Channel Position M

Spectrum Analyzer 6
Channel Power

KEYSIGHT |nput RF
Coupling: AC

Spectrum Analyzer 7
SEM d +
Trig: Free Run

Gate: Off

IF Gain: Low

InputZ: 50 Q

Comections: Off
Align: Auto Freq Ref: Int (S)

"1 PASS NFE O

1 Graph v

Scale/Div 10 dB

Atten: 12 dB
Radio Std: None

Ref Lvl Offset 51.49 dB
Ref Value 55.0 dBm

| Disp Center 2.14500 GHz Chan Det: Average, #Offs Det: Average

Ref Carrier Power
46.56 dBm / 70 MHz

2 Table h.4

Lower
ALimit(dB) Freq (Hz)
(-12.60) 0.0

Start Freg

=9c~cm?

Stop Freq
1.000 MHz

Integ BW
51.00 kHz

dBm
-31.62

Oct 31, 2024 |
12:29:58 PM

TTRFFCC Part 27_V1 © 2018 Intertek

Center Freq: 2.145000000 GHz

Lo

Frequency

Center Frequency Settings
2.145000000 GHz
CF Step

7.200000 MHz

Auto
Man

Freq Offset
0Hz

Span 72.000 MHz|
1501 pts

Upper
ALimit(@B) Freq (Hz)
(-12.57) 00 *®

| (30 (OO (%~
|loda W 0 123

dBm
-31.59
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Test result: Pass

6.1 Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

6.2 Measurement Procedure

In accordance with FCC rules, the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

The spurious emissions from the antenna terminal were measured. The transmitter output power was
attenuated using an attenuator and the frequency spectrum investigated from 9kHz to 22GHz. The
resolution bandwidth of 1MHz was employed for frequency band 9kHz to 22GHz. The spectrum
analyzer detector was set to RMS.

For MIMO mode configurations, the limit was adjusted with a correction of -6.02dB [10Log(1/4)] by
using the Measure and Add 10Log(N) dB technique. Then the limit was adjusted to -19.02dBm.

And if necessary, the limit was adjusted with 10Log(200/1000)=--6.99dB to compensate for the

reduce measurement bandwidth 200kHz for conducted emission. Eg: Calculated conducted power
limit(dBm/200kHz)= e.i.r.p. limit(dBm/1MHz)-antenna gain+10Log(200/5000)=-19.02-6.99=-26.01dBm.
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6.3 Measurement result

RAT Antenna Channel Modulation Carrier RBW (kHz) | Limit (dBm)
Port Position BW (MHz)
LTE-1C C B 64QAM 5 1000/200 | -19.02/-26.01
LTE-1C C T 64QAM 5 1000/200 | -19.02/-26.01

Channel Position B
MultiView =8 Spectrum 7

Ref Level 10.00 dBm Offset 1.38 dB @ RBW 200 kHz SGL

e Att 20dB SWT 20.1ms ® VBW 1 MHz Mode Sweep Count 100/100

|1 Frequency Sweep ® 1Rm Avg

Mi[l]  -75.36dBm
42.9570 MHz

. 9.0 kHz 20001 pts 200.0 MHz/ 2.0 GHz
Reaty [N S5O -~ ™un

05:38:17
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MultiView == Spectrum *

Spectrum 2

X  Spectrum 3 # X Spectrum4

Ref Level 50.00 dBm Offset 53.20dB ® RBW 200 kHz

® Att 0dB SWT 80.1ms ® VBW

|1 Frequency Sweep

Multiview =8 Spectrum ¥  Spectrum 2

Ref Level 50.00 dBm Offset 56.55dB @
o Att 0dB SWT 32ms @
1 Frequency Sweep

RBW 1 MHz
VBW 3 MHz

1MHz Meode Sweep

X | Spectrum

Mode Sweep

3 # X Spectrum4

CF 14.0 GHz

TTRFFCC Part 27_V1 © 2018 Intertek

16001 pts
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800.0 MHz/

800.0 MHz/

Report No.: 2411B1713SHA-001

SGL
Count 100/100
L 1RmrAvg
M2[1]  -34.11dBm
2.1450000 GHz
M1[1]—-29.55 dBm
2.109 0000 GHz

Span 8.0 GHz
D:l]:l:l]:l:l] FKT_. 241101

REF 08:08:27

SGL
Count 100/100
° 1Rm-Avg
M1[1] -30.02 dBm
16.744 830 GHz

Span 8.0 GHz
(AR e o

08:21:53
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MultiView =8 Spectrum X  Spectrum2 X  Spectrum 3 X  Spectrum4

Ref Level 29.00 dBm Offset 1933 dB ® RBW 1 MHz

® Att 5dB SWT 16ms ® VBW 3 MHz Mode Sweep
|1 Frequency Sweep

SGL
Count 100/100
L 1RmrAvg
Mi[l]] -51.53dBm
21.619 800 GHz

CF 20.0 GHz 3001 pts 400.0 MHz/ Span 4.0 GHz

RN o == "o
Channel Position T
MultiView =2 Spectrum 7

Ref Level 10.00 dBm Offset 1.38dB @ RBW 200 kHz

o Att 20dB SWT 20.1ms ® VBW 1MHz Mode Sweep
1 Frequency Sweep

SGL
Count 100/100
° 1Rm-Avg
M1[1]  -75.26 dBm
1.904 9550 GHz

200.0 MHz/ 2.0 GHz
IO &6 w024-11.01
REF

05-91:24
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MultiView =& Spectrum X Spectrum2 X  Spectrum 3 # X Spectrum4

Ref Level 50.00 dBm Offset 53.20dB ® RBW 200 kHz se6L
® Att 0dB SWT 80.1ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep * 1Rm Avg
M2[1]  -32.87 dBm
2.1810000 GHz
M1[1]—-33.99 dBm
2.1740000 GHz

80001 pts 800.0 MHz/ Span 8.0 GHz

20241100
[T e

REF 08:26:59

MultiView =8 Spectrum X  Spectrum 2 X | Spectrum 3 #* X Spectrum4

Ref Level 50.00 dBm Offset 56.55dB @ RBW 1 MHz SGL
o Att 0dB SWT 32ms ® VBW 3MHz Mode Sweep Count 100/100
1 Frequency Sweep ® 1Rm 'Avg
| MI[1]  -20.95 dBm
16.776 330 GHz

CF 14.0 GHz

16001 pts 800.0 MHz/ Span 8.0 GHz

[T Sl
REF

08:35:39
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MultiView =8 Spectrum X  Spectrum2 X  Spectrum 3 X  Spectrum4

Ref Level 29.00 dBm Offset 1933 dB ® RBW 1 MHz

SGL
® Att 5dB  SWT 16ms ® VBW 3 MHz Mode Sweep Count 100/100
|1 Frequency Sweep L 1RmrAvg
| MI[]]  -51.56 dBm
21.629 300 GHz

M

CF 20.0 GHz

3001 pts 400.0 MHz/

Span 4.0 GHz

EXTo 2024-11-07

Ready REF 06:45:09
ntenna Channel Modulation Carrier RBW ( kHz) Limit ( dBm)
Port Position BW (MHz)

LTE-1C _- 64QAM _ 1000/200 -19.02/—26.01

Channel Position B
MultiView =2 Spectrum

Ref Level 10.00 dBm Offset 1.38dB RBW 200 kHz SGL
o Att 20dB SWT 20.1ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep ° 1Rm-Avg
M1[1]  -74.96 dBm
77.3550 MHz

200.0 MHz/ 2.0 GHz
241101
054225
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MultiView =& Spectrum X Spectrum2

Ref Level 50.00 dBm Offset 53.20dB ® RBW 200 kHz

® Att 0dB SWT 80.1ms ® VBW 1MHz
1 Frequency Sweep

Multiview =8 Spectrum ¥  Spectrum 2

Ref Level 50.00 dBm Offset 56.55dB ® RBW 1 MHz

X  Spectrum 3 * X

Mode Sweep

80001 pts

X Spectrum 3

o Att 0dB SWT 32ms ® VBW 3MHz Mode Sweep

1 Frequency Sweep

# X Spectrum4

Spectrum 4

800.0 MHz/

CF 14.0 GHz

TTRFFCC Part 27_V1 © 2018 Intertek

16001 pts
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800.0 MHz/
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SGL
Count 100/100
* 1Rm Avg
M2[1]  -33.82dBm
2.1450000 GHz
M1[1]—-35.65 dBm
2.109 0000 GHz

Span 8.0 GHz
[T e

2041101
08:25:15

SGL
Count 100/100
° 1Rm-Avg
M1[1]  -30.00 dBm
10.938 190 GHz

Span 8.0 GHz
2024-11-01
(AR e

08:29-43
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MultiView =8 Spectrum X  Spectrum2 X  Spectrum 3 X  Spectrum4

Ref Level 2000 dBm Offset 1933 dB ® RBW 1 MHz 56L

® Att 5dB  SWT 16ms ® VBW 3 MHz Mode Sweep Count 100/100

|1 Frequency Sweep L 1RmrAvg

| Mi[l]] -51.77dBm
21.647 790 GHz

¥

W

CF 20.0 GHz 3001 pts 400.0 MHz/ Span 4.0 GHz

O - "R
REF

06:50:32

Channel Position T
MultiView =2 Spectrum

Ref Level 10.00 dBm Offset 1.38dB RBW 200 kHz SGL
o Att 20dB SWT 20.1ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep ° 1Rm-Avg
M1[1]  -75.11dBm
36.157 0 MHz

200.0 MHz/ 2.0 GHz

([ITITITT gere s
REF

05:86:27

TTRFFCC Part 27_V1 © 2018 Intertek Page 147 of 256




iNntertek

Total Quality. Assured.

TEST REPORT

MultiView =& Spectrum X Spectrum2

Ref Level 50.00 dBm Offset 53.20dB ® RBW 200 kHz

® Att 0dB SWT 80.1ms ® VBW 1MHz
1 Frequency Sweep

Multiview =8 Spectrum ¥  Spectrum 2

Ref Level 50.00 dBm Offset 56.55dB ® RBW 1 MHz

X  Spectrum 3 * X

Mode Sweep

80001 pts

X Spectrum 3

o Att 0dB SWT 32ms ® VBW 3MHz Mode Sweep

1 Frequency Sweep

# X Spectrum4

Spectrum 4

800.0 MHz/

CF 14.0 GHz

TTRFFCC Part 27_V1 © 2018 Intertek

16001 pts

Page 148 of 256

800.0 MHz/

Report No.: 2411B1713SHA-001

SGL
Count 100/100
* 1Rm Avg
M2[1]  -33.00 dBm
3.20959400 GHz
M1[1]—-33.78 dBm
2.145060 0 GHz

Span 8.0 GHz
[T e

2041101
08:35:13

SGL
Count 100/100
° 1Rm-Avg
MI[1]  -29.95dBm
16.776 330 GHz

Span 8.0 GHz
2024-11-01
(AR e

08:35:39
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MultiView =8 Spectrum X  Spectrum2 X  Spectrum 3 X  Spectrum4

Ref Level 29.00 dBm Offset 1933 dB ® RBW 1 MHz

SGL
® Att 5dB  SWT 16ms ® VBW 3 MHz Mode Sweep Count 100/100
|1 Frequency Sweep L 1RmrAvg
| MI[l] -51.48 dBm
21.677 790 GHz

M

CF 20.0 GHz

3001 pts 400.0 MHz/

Span 4.0 GHz

EXTo 2024-11-07

Ready REF 06:54.36
ntenna Channel Modulation Carrier RBW ( kHz) Limit ( dBm)
Port Position BW (MHz)

LTE-1C _- 64QAM _ 1000/200 -19.02/—26.01

Channel Position B
MultiView =2 Spectrum

Ref Level 10.00 dBm Offset 1.38dB RBW 200 kHz SGL
o Att 20dB SWT 20.1ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep ° 1Rm-Avg
M1[1]  -75.08dBm
37.957 0 MHz

200.0 MHz/ 2.0 GHz
241101
054715
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